

检测报告

Test report

客户名称:	洛阳双瑞金属复合材料有限公司			报告日期: 2016. 4. 4	
Customer name				Reporting Date	
产品名称	壳体衬胶	规格型号		SR-40V	
product name		Specification Type			
检验依据	HG/T20677-1990	生产日期		2016. 4	
test by		Production terms			
检测数量	3套	检验方式		全 检	
Test Amount		Inspection terms			
检验情况	合格	生产编号	140606	内衬	黑色丁基橡胶
Inspection		Production NO		Rubber type	
检测日期	2016. 4. 4	相对湿度	50%-80%	温度	15—30℃
TestDate		Relative humidity		temp	
检测项目		指标值	实测值	单项判定	测试标准
Test Item		Index	Actual	Result	Test Standard
水压测试 (Mpa)		≥1.0Mpa	1.6-1.8 Mpa	合格	GB18241.4-2006
Hydraulic Pressure Test				PASS	
电火花测漏		15KV	15KV	合格	DIN55670
Electric Spark Side Leakage				PASS	
扯断伸长率 %		≥300	≥320	合格	GB1040-92
Elongation At Break Change				PASS	
抗拉强度 Mpa		≥5.0	≥6-9	合格	GB1040-92
Tensile Strength At Break				PASS	
厚度		5MM (-10%—+15%)	5.1-5.5 MM	合格	GBT/4956
Thickness				PASS	
粘合强度		≥6	≥6.1	合格	GB/T12833
Adhesive Strength KN/M				PASS	
备注	所有检测的衬胶管道全部符合合同要求				
Remarks					

质检部: 002

Quality inspection department

洛阳纵横机械制造有限公司
LUOYANG ZONGHENG MANUFACTURE CO.,LTD.

